Millart

Machineryé& Tools

VARIABLE SPEED MINI LATE

OPERATION MANUAL

Before Using Be Sure To Read This Manual.
This machine is most suitable to use from 12°C to 35°C (53.6°F to 95°F)



Safety Rules For Lathe

1.

Before you turn on the motor, be sure that you have put in suitable
lubrication according to manual’s instruction. Also check carefully to

see all the tool workpieces etc. are in proper positions.

. Always use your hand to dismount the chuck or the lathe’s face plate.

Do not use power tools.

. After installation of the chuck, remove the wrenches and tools in order

not to cause any accidents when the machine is turned on.

When the lathe is on, do not use a wrench to fix or adjust the
workpiece or any other rotating parts of the machines.

When the machine is in motion, do not use any instruments to measure
the machine, nor test the sharpness of the cutter with your hand.

Do not use too large a tool cutter to do your feeding with too large a
workpiece. This will easily cause an accident because of a broken

workpiece.

. Always use the right tools and stand at the proper position when

performing your work.

Do not change the gear when the machine is in operation.

. Always keep a proper distance from the machine in order to avoid

bring struck by a broken workpiece.



Your Mini Lathe

21-

18 15 16 17

1" 12

-13

14

Fig.2.3

1. Control box handwheel 13. Tailstock set screw 21. Rear splash guard

6. Chuck 14. Compound rest crank 22. Feeding direction selector
7. Compound rest 15. Feeding control wheel 23. Power cord

8. Tool post 16. Cross feeding handle 24. Chip tray

9. Rolling quill fix holder 17. Automatic feeding handle | 25. Motor cover

10. Tailstock quill fix holder | 19. Bed way 26. H/L gear shift lever

11. Tailstock 20. Lead screw 27. End cover

12. Tailstock quill adjust




Grounding Instructions

1. In the event of a malfunction or breakdown, grounding provides a path
of least resistance for electric current to reduce the risk of electric
shock. This tool is equipped with an electric cord having an
equipment-grounding conductor and a grounding plug. The plug must
be plugged into a matching outlet that is properly installed and
grounded in accordance with all local codes and ordinates.

2. Do not moodily the plug provided it will not fit the outlet, have the
proper outlet installed by a qualified electrician.

3. Improper connection of the equipment grounding conductor can result
in a risk of electric shock. The conductor with insulation having an
outer surface that is green with or without yellow stripe is the
equipment-grounding conductor. If repair or replacement of the
electric cord or plug is necessary, do not connect the equipment-
grounding conductor to a live terminal.

4. Check with a qualified electrician or serviceman if the grounding
instructions are not completely understood, or if in doubt as to
whether the tool is properly grounded.

5. Use only 3-wire extension cords that have 3-prong grounding plugs
and 3-pole receptacles that accept the tool’s plug.

6. Repair or replace damaged or worn cord immediately.



Unpacking & Adjustment

[E—

. Clean off grease on the machine.

2. Check that the 3 set screws of the check that it rotates freely.
3. Move the Feeding direction selector from the back of the body to the

middle.

4. First shut off the switch (. Adjust the switch 3 by turning to “0”
position and turn the switch @ to STOP position. If the lathe needs to
be started, turn the switch O according to direction marked on
switch to the normal position and turn the switch @ to R or L
position. The spindle will turn immediately by turning the switch
3 . The speed can be adjusted by turning the switch @& to “0”
position, if the lathe needs to be changed, the switch (3 must be
stopped under emergency situation, please put the switch @
immediately. If the lathe needs to be started again, please do it again

according to above mentioned process. (SEE Fig.4)

P

T © 1
ol

DO NOT CHANGE THE HIGH/LOW
GEAR WHILE RUNNING

Fig.4
1.emergency stop switch 2.forward-reverse switch

3.speed control knob 4.fuse



. Check the compound rest crank and the cross feeding crank to see that
they work properly if too tight or too loose, turn the adjusting screws

located at both sides. (Fig.5)




Operation & Replacement

Replacement of chuck
When replacing the chuck, place a cloth or a piece of wood on the bed

way at the bottom of the chuck. This is to avoid damage to the bed way

caused by carelessly dropping the chuck. Loosen the 3 set screws as

shown in Fig.6. (A) to replace the chuck.

'NOT CHANGE THE HIGH/LOW
GEAR WHILE RUNNING




Replacement of jaws

The jaws are two types: the internal jaws and the external jaws. Please
pay notice that the number of jaws fit with the number inside the chuck’s
groove. Do not mix them together. When you are going to mount them,
please mount them in ascending order, when you are going to take them
out, be sure to take them out in descending order (3-2-1) one by one.
After you finish this procedure, rotate the jaws to the smallest and check
that the three jaws are well fitted. If not you need to reassemble them
again as they are not properly assembled. (Fig.7) when you are going to
mount the work piece you need only to loosen one jaws. However, we
recommend you loosen the three jaws at the same time. In this way you

can protect them and will not hurt the thread inside.
Compound rest adjustment

Loosen the two screws as shown in (A) of Fig.8. After you have obtained

the angle you demand, please do not forget to tignten them.

Tailstock rest adjustment

When you are going to change position or replace the tailstock you need
to loosen the nut as shown in (A) of Fig.9.

Replacement of carbon brushes

Replace the carbon brushes by removing the brush covers both on Motor
cover as shown in A of Figs.10-A and the right bottom side of speed

controller as show in B of Figs.10-B.



Tool pose adjustment

When you are going to adjust the tool post position, you only need to
loosen the lever shown in (B) of Fig.11. After you have finished be sure
to tighten. If you are going to replace the work cutter then you need to

loosen the screws of (A) with the allen wrench provided.



Operation

Fig.13
Use the chuck to hold the workpiece
firmly. Then, use the rolling center Fig.14

to fix the other end. If you change _
. - Use the chuck to hold workpiece
the rolling center to drilling chuck.

You can start your drilling firmly and the cutter to start lathe’s

immediately. (Fig.13) face cutting as shown in Fig.14

(edge of the cutter must be at the

same height as the center)

Fig.15 Fig.16
By changing the tool post angle and After adjusting the angle of the
adjusting the compound rest, you compound rest, you can do

can do internal cutting as in Fig.15. bevel cutting as in Fig.16.



Assemble Diagram and Parts List




Ref.No. Description Part No. | Ref.No. Description Part No.
1 Bed Way 1 41 Pinion 25T 1
2 Chuck 1 42 Fixed Cover 1
3 Spindle 1 43 Screw M6x20 2
4 Stud M6 x 16 5 44 Screw M5x10 1
5 Washer M6 3 45 Gear 45T 1
6 Nut M6 7 46 Shaft 1
7 Key 5x40 1 47 Parellel Key 4x8 1
8 Key 4x8 2 48 Mount 1
9 Screw M5x10 6 49 Screw M5x10 3
10 Cover 2 50 Pinion 20T 2
11 Ball Bearing 2 51 Washer 16 1

6206727
12 Spacer 2 52 Screw M5x10 8
13 Ig;:gnzt“k 1 53 | Cover 1
14 H/L Gear 21T/29T 1 54 Screw M5x40 2
15 Spacer 1 55 Threads Cutting Table 1
16 Spur Gear 45T 1 56 Screw M6x6 3
17 Nut 2 57 Washer 5 3
18 Set Screw M5x8 1 58 Bush w/Key 1
19 Steel Ball ¢5 2 59 Gear 80T 2
20 (S:;)ﬁggzs;gn 3 60 Shaft 1
21 Set Screw M6x6 3 61 Support Plate 1
22 Retaining Ring 12 2 62 Washer 8 2
Ball Bearings
23 oolzy 2 63 | NutM8 5
24 H/L Gear 12T/20T 1 64 Shaft 1
25 Parellel Key 4x45 1 65 Screw M6x16 10
26 H/L Gear Shaft 1 66 Set Screw M4x10 3
27 Pulley 1 67 Apron 1
28 Retaining Ring 10 1 68 Gib Strip 1
29 Timing Belt 1 69 shaft 2
30 Shifting Fork 1 70 Half Nut Base 1
31 Shift Arm 1 71 Groove Cam 1
32 Shift Knob 1 72 Handle 1
33 Shift Level 1 72 Handle 1
34 Shift Grip 1 73 shaft 1
35 Handle 1 74 Feeding Gear(A) 11T/54T 1
36 Handle Mount 1 75 Feeding Gear(B) 24T 1
37 Spring 1 76 Screw M6 x12 3
38 Indicator 1 77 Wheel 2
39 Pinion 25T 1 78 Knob 2
40 Support Screw 2 79 Handle 2




80 Shaft 1 123 Control Box 1
Feeding Gear(A)
81 11T/54T 1 124 Plug w/Cord 1
82 gj%dmg Gear(B) 1 125 | Rubber Pad 4
83 Screw M6 x 12 3 126 Chip Tray 1
84 Wheel 2 127 Bracket 1
85 Knob 2 128 Key B4 X8 1
86 Handle 2 129 Lead screw 1
87 Dial 2 131 Bracket 1
88 Bracket 1 133 Screw M3 X 10 4
89 Feeding Screw 1 134 Rack 1
90 Nut M5 3 135 Clamp Plate 1
91 Screw M6 X 12 6 136 Washer 10 2
92 Slide Plate 2 137 Screw M5 X 15 1
93 Saddle 1 138 Tailstock Casting 1
94 Gib Strip 1 139 Tailstock screw 1
95 Feeding Nut 1 140 Bracket 1
96 Swivel Disk 1 141 Screw M4 X 10 6
97 Screw M8 X 20 2 142 Tailstock Quill 1
98 Nut M4 6 143 Center 1
99 Screw M4 X 16 6 144 Stud M8 X 25 1
100 Cross Slide 1 145 Clamp 1
101 Screw M5 x 10 4 146 Handle 1
102 Screw M4 x 10 2 148 Pulley 1
Compound
105 Rest(B) 1 150 Motor 1
106 Screw M4 x 14 1 151 Cover 1
107 Gib Strip 1 152 Cord Fixer 1
Compound
108 Rest(A) 1 153 Rear Splash Guard 1
109 Positioning Pin 1 154 Warning Label 1
110 Screw M8 X 25 4 155 HL Label 1
111 Clamping Lever 1 156 Warning Label 1
112 Tool Rest 1
113 Stud M10 X 50 1
114 Cross Feeding 1
Screw
115 Bracket 1
116 Screw M4 X 14 2
119 Nut M10 2
120 Model Lable 1
121 Warning Lable 1
121 Switch Lable 1




follow them for best results and
full benefit lrom shop machines

[an good crafnman reipech the ool wnth
which he works He khows they  FEDrEant
weans ol comtantly ehproved deuign. He sho
krcres that they are dengerons of Fisuled

Thin in the theme of § ee afe-use Drogrem
developed by the Fower Tool atfute. Inc,
fo TEbonary povwer ool The wmibhfute hai
put together 8 Int of wbety rubsi, based on -
proved practiom s ndustrad and hofme Bhoge,
to mcompany 8wl of new sendarch fod Ve
Lgnary powsr tooli that membets of the o

llu-n- Foe Eowwd ool Fesd 1R
; peemmr'j magnus cwwiully  Less oW
o A e RE T L R
P oabeofa b AT
ol Bo e BEGL

Il_p-ﬂﬂ:ﬂ.ﬂ-

i7 e gt o e b e
— sy
i 35“-4-15&.“”3“-"&“““ /@\
] Pl i1 wouid B DR s @ Wieeshols Mecines SREED -
= =
U @ e

i IT oo sdmpies m wiid W § EOCOTURSOEEE @ TRO-ETNG TR
crptacie, (5w sdepiey mws mull b aftaeched 1 8 esmn
el Sy sweemes (R TRl Brieg

i
. PR m-qf : !Ifr{"j/

LTET o
Fagerm Apher ol it
oy A ww PR
el pElesnioreg e wnte
sy remoend Froen nal
sl GufReng T Qe

[',il-v-ﬂ HaeprrmEy e
Dot wa o 5 S dTE 0 e
Eralepny O Galkbes e W FE
e wieur eele SR Sl gh e

? Eawp Cosldres  geeby AN iapny
Prouls b s o wabe  denensE e
e

b



Id-nm-n Sverraacs Lm0 proges
Epmiimg encd Bateee af B0 Les

!Ebm'l sondy el eewshy
Wl e Chageey RCCRIS N KR
- by, el ouiiers Gl The bia

l?l-h FECOPTITHRSERD ECCT W
Cigm pen’s manul o seoor-

wn. Lni of
e
T Ewrai

IDU- gl e, Dea't orow
L T

Aeabmng (tarteg Mabr wet
vt m = ol poset g Deioee



